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Date/Dia:  24/04/2007
Gusiomer ! Clene PLESA ANAHUAC ¥ CIAS. S.A. DE C.V Cusiomer's Orger [ G e - e N° ; He oe chente Manufacturer's Werss Orger N frmacién de Venia
. 097630/01
Manaciure Process [ Srocess se fabricacion. Proeuct Type / Tipo de productc. Surface ! Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS OILED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION ACEITADO
Standard or Specification / Normas o especificaciones. Stee! Grade ! Grade de acero, Ergs / Extremos. PLAIN END
AS3/A106/5A106 B LISO CORTE RECTO
Dimensions 7 Dimersicnes ¢ Longiiud. Guarmity / Cantizgag 6 Pcs \Hu 4 Nominal Weignt / Pesg Naminal
21.30 X 3.73 MM 5.00 / 7.50 MTS 1.61 KG/M
1/2 X 0.146 INCH 16.40 / 24.60 FT 1.08 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION . ]
Specimen condition Specme Test Y. 5. u.T.s. ¥.5. )
on de la propeta Dimensiones de ig .U_Ommmm temp Unit / Unidad Unidad ! Efongation
Heat N Sample N} L= Type Size - Temp KG/MM2 KG/MM2 CUTE Alargamiento
Colada N7 | Muesira N° Tipo Or Tamafo e .
mr ENSEYD ReguiredRequerido Reguired / Requerido Reaguired |% in 2 inches
Thiry: Thin: M % =
ThMax: Thiax:
Liin: LMir; Miax Obt.
G L e Liviax: e
762322 160288 B REC| L | 21.20 X 3.75 RT 39.67 I52.11 {0.76 41.50
762322 60290 B REC L 21.26 X 2.75 RT 38.55 52.41 0.74 41.70
762322 160291 B REC| L 21.21 x3.81 RT 35.28 49.25 072 38.50
Ls: Location of the sample / Localizacion de la muestra B: Body / Cuerpo R/U: Upset [ Recalque Str: Strip specimen [ Rectangular
Rou: Round har specimen [ Cilindrica T.5.: Tubular Strip { Segmento Tubular Ori: Orientation / Orientacion L: Longitudinal / Longitudinal
T: Transverse / Transversal AT: Room Temperature { Temperatura Ambiente UTS: Uit tensile gth /F ia Max: Maximum f Maximo
Obt: Obtained / Obtenido ¥Y.5.: Yield strength / Fluencia LMin: Logitudinal Minimum / Minimo Lengitudinal LMax: Longitudinal Maximum / Maximo Longitudinai
THin: Transverse Minimum / Minimo Transversal TMax: T Maximum / Méaximo Transversal Min: Minimum / Mini
: TECHNOLOGICAL TEST / ENSAYCS TECNOLOGICOS |
Heat Sample N° Bend Test
Colada N ..P.—.Fm..mhwm ' Ensaye de Curvade

762322 {60289 GOOD/BUENO
762322160280 GOOD/BUENO
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Date/Dia:  24/04/2007

Cosomer /Cleme: PLESA ANAHUAC Y CIAS. S.A. DE C.V Custerrer's Groer ! Cliente Orden - lem N Cusiomer s Relererce /. Referenciz ool cleme Manciasturer's Warks Order N° 7 Confismacion de Vema
. 097630/01
‘ Manufacture Process ¢ Procesd oe faoricacian Proguer Tyoe f Tioo de produsto. Surface ! Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS OILED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION ACEITADO
Standard or Specification / Normas o especficaciones Siee: Grade / Grage de acerc Engs / Exremas. PLAIN END
A53/A106/58106 B LISC CORTE RECTO
Dimensions / Dimensiones. Length ¢ Longiug Quantty / Canvdad. 5} WOM\UN Nominal Weight f Pesc Nomina
21.30 X 3.73 MM 5.00 / 7.50 MTS 1.61 KG/M
1/2 X 0.146 INCH 16.40 / 24.60. FT 1.08 LB/FT
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N° Sample N° Bend Test
Colaga N} Muesia W Ensayc de Curvadc

762322 160291 GOOD/BUENO

CHEMICAL COMPOSITION / COMPOSICION @GHEHOV.

Compasition, % [ Composicion %
C Mn Si Cr Mo 5 P Ni v Cu Al Sn Mb Ti N
X 100 %1000 X 10000
Heat H Max
Colada Min

Sample N° [P Max
Muestra N* Min

762322 H 17 72 23 4 20 2 12 11 2 23 Z0 13 1 2 8
60289 P i7 71 23 & 21 3 11 3 1 21 L5
60290 F i6 72 22 6 21 a 12 g i 21 35
60291 P 17 76 22 3 19 3 13 10 25 21 20
H: Heat/ Colada F: Product / Producto

Sy . SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA
FABRICADO POR SILCOTUB ; : : :

API 5L 2004
COLD DRAWN.

STEEL MANUFACTURED BY ELECTRIC ARC FURNACE.
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Cusiemer/ Cleme:. . PLESA ANAHUAC Y CIAS. S.A. DE C.V Cusiormer s Orger / Chente Orden - fem N7 “ICusiomer s Reference

Refergncia del cliene Manufactirer's Works Orger N° 7 Confrmacién de Venta

097630/01
Marufaciure Process / Proceso de fedricacion Froguct Type / Tipo de products. Surface / Sugerficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS OILED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION ACEITADO
Slandard or Specification [/ Normas ¢ especiticaciones .

AS53/AR106/8A106

Stee! Grage 7 Grago de acero

B

Ends / Extremos.

PLAIN END
LISO CORTE RECTO

Dimensions / Dimensiones.
21.30 X 3.73 MM
1/2 X 0.146 INCH

Lengin / Longiud.
5.00 / 7.50 MTS
16.40 / 24.60 FT

Quantity / Cantidad 6 .M.ﬂm\.muN Nominal Weight 7 Pese Noming

1.61 KG/M
1.08 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

VISUAL AND DIMENSIONAL
EDDY CURRENT ACC. TO E 308 -
STEEL IS FULLY KILLED.

ASTM AS53/A106 2004 REVISION B
API 5L 2004

ASME SAS53/SA106 2004
TAMSA REF: 6594856

CONTROL HAS BEEN CARRIED OUT WITH SATISFACORY RESULT.
SATISFACTORY. .
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